The Building Tast Centig

The Building Test Centre i G s

Laua-barorgh

Fipn Acousiics Siriclures _ el
Lejoostareyre [ 212 &R
Tol 0115 045 1564

Fax 0115 945 1562

Raport Number BTC 10104A

ACOUSTIC TEST REPORT COVERING LABORATORY
SOUND ABSORPTION TEST TO BS EN 20354: 1993, i50
354-1985 ON A GYPTONE POINT 11 CEILING TILES ON
A 200mm HIGH FRAME. (RATED IN ACCORDANCE
WITH EN 150 11654:1997).

Test Date: 22nd April 1996

Customer:
British Gypsum Lid Gyproc AB
East Leake Box 505
Loughborough $-201 25
Leics Malmo
LE12 6HT SWEDEN

ihe Baiicirg Test Conme s whally
avened by Brotign Jypsur L
racistored - £oglard 209027,
ragistered oflio» krct Leaks,

Customer: British Gypsum Limited and Gyproc AB

: : Lovghborough | 2us k12 SHA.
. Jf\\j Files Gepsm Bid 38 subid ary 27
BTC 10104A Page 1 Of 6 'ESTI\IGM and trades |_'>-.1:Ii_|~’~|\=z=l}f as zn egzIriio,

Np. C2oc ##3 ont=d Ringooa Lic, of the
A BPB group company CITE5! sz adorass.




The Building Test Centra

. i D - it . e

M Fire Acoustics Structures lavahboraugh

Lz cesmarebire L2 M2
J2 0705 945 5T

FEn 0 1E 945 TRad

ACQUSTIC TEST REPORT COVERING LABORATORY SOUND ABSORFPTION TEST TO BS EN 20354:
1533, iSO 354-1985 ON A GYPTONE PCINT 11 CEILING TILES ON A 200mm HIGH FRAME. (RATED IN
ACCORDANCE WITH EN ISO 11654:1997).

DESCRIPTION

13mm Gyptone Point 11 ceiling tiles manufactured by Gyproc AB, Sweden, with round full depth
slots over the entire surface. The holes occupied 14% of the tatal face area. Adhered to the badk of
the tile was a porous tissue. The ceiling tiles were placed over a 200mm airspace over the conaete
floor of the reverberation chamber. The specimen test frame was constructed from high density
chipboard with 45mm x 45mm timber battens located at 595mm centres running in one direction.
The frame was sealed to the chamber floor with Gyproc Sealant. The perimeter edges of the boards

were sealed using Gyproc adhesive tape.
/=R

200mm timber frame

The descriptions of individual components making up the test specimen were provided by the
custorner and were checked for accuracy wherever possible.

RESULT

Ow = 0.65 (L}
NRC =065

Test conducted in accordance with BS EN 20254:1993 and 150 354:1985. The practical sound

ahsorption coefficient, Gy calculated in accordance with EN 1SO 11654:1997. The Noise Reduction
Coefficient, NRC calculated in accordance with ASTM C423-90a 1992,
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MATERIALS

Gyntona Point 11 Ceiling Tiles with acoustic tissue

Nominally 13mm ( thick) x 535 x 595mm Gyptane Point 11 ceiling tiles manufactured by Gyproc AE,
Malmo, Sweden.

Actual surface density: 8.05 ka/m’

TEST PROCEDURE

For each of the three microphone locations and the two loudspeaker positions, 2 decays are taken
for each combination, making a total of 12 decays. The two loudspeaker positions are placed in
diagonally opposite carners of the room - one on the floor and one in the upper corner. Broad band
pink noise and third-octave band filters in real time mode are used to make simuitanzous

measuraments for all frequency bands. The test procedure used was 20354 issue 1. See appendix for
further information,
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LABORATORY SOUND ABSORPTION TEST - BS EN 150 20354:1993
Test Code: R107i04Ae
Empty Specimen
Specimen Area, S 10.8 m° Temperature, deg.C: 16.2 16.2
Room Volume, m®: 196 m’ Rel. Humidity, %RH: 62.7 62.1
(Check environmental requirments - Table 2 of standard)
Plang Absorber
Freq Empty Specimen o Clpi u.D.
Hz T10, Sec  T20, Sec T10, Sec T20, Sec
50 22.25 24.1% 7.33 8.67 0.22
63 17.20 21.13 6.41 7.63 0.25 | G.30
20 13.92 16.34 4.77 5.20 0.39
100 11.12 12.56 .75 4.06 0.49
125 10.48 11.69 4.03 4.05 0.48 | 055
160 3.09 8.88 2.94 2.98 0.66
200 10.29 10.22 2.95 3.7 0.64
250 10,48 11.89 2.03 3.1 0.70 | 070 | -0.25
315 10.62 11.54 2.5 3.05 0.71
400 5.86 9.33 2.68 2.64 0.80
500 6.80 7.02 2.60 2.46 078 ; 0.7 | -0.10
630 7.24 7.49 2.54 2.64 0.72
800 7.89 7.2 2.97 2.77 0.69
1000 7.73 71.87 2.38 2.99 Q.61 | 0.65 0.00
1250 7.41 7.41 2.70 2.80 0.65
1600 6.52 6.26 2.74 2. 0.62
2000 5.77 5.61 2.59 2.68 0.57 | 0.60 | €05
2500 4.33 4,93 2.58 2.54 0.57
3 150 4.06 402 2.28 2.29 0.55
q 000 3.04 3.1 2.04 1.97 0.55 § 0.55 | Q.00
5 Q00 2.58 2.51 1.78 1.73 0.53
& 300
8 000
10 000
Single Figure Rating Total U. Dev.l 0.05
EN ISO 11654; 1997 O,= 0.65 (L)
fit is strongly recommended to use this single flgura rating in combination Tested By: "Qﬁ‘ M’WLVJ N
with the complete sound absorption cueffdent curve that can be ohtained an request [
Checked By:w.
Test Procedurs; 20354fissue 1
Worksheet. MSOFFICENEXCELN2035420354.X1S
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Test Code: 1.20
R10104Ae . | B e
Test Date: 5 1.00 P
05/05/98 =
‘?f 0.80 e
Freq, Hz|Ref. curve |Specimen '2
125 055 | E 0.60
250 ¢.45 0.70 a -
500 0.65 075 | ® 040
1000 | 0.65 0.65 | & .
2000 0.65 060 | = 0%
4000 0.55 0.55 :
0.00 : : : '- :
[Tl (o] = =2 = L]
= &8 & &8 & g
Frequency Hz ™ =
Rating according to
lEN 150 11554: 1997 o,= 0.65 (L)
It is strongly recommended to use this single figure rating in combination
with the complate sound absorptinn coeffdent curve that can e obtained on request
Freq.Hz| o 120 = -
5C D22
63 0.25 1.00
80  0.39]
100 | 0.49
125 |0.48 S 08
160 | 0.66 Y ' /\/_/ \/\
200 | 0.64 %
520 | 0.70 8 0.60 e e e NI,
315 1 0.7 .
400 | 0.80 a
so0 | 0.78 < 040
| 630 _[0.72
800 | 0.69 o0 E— — — . _
1000 | 0.61
1250 0.65
-1 600‘ 0.62 ODU L1 1 1 A ' 1 : 1 1 H Ll R !
2000 | 0.57 P 0 ] S = = <
2 500 | 0.57 @ = Py R S g =
3150 | 0.55 Frequency, Hz =
40001 0.55
50001 0.53
|5 300
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TEST METHOD AND CONDITIONS

The test room with a volume of 196m? is treated with 16 perspex diffusers of
approximately 1220mm x 1220mm dimensions positioned randomly throughout the
room.

The test specimen is of rectangular shape with an area between 10 and 12 m? placed
in the test room so that no part of it is closer than 1m 1o any edge of the boundary
of the room. The edges of the test specimen are tightly enclosed by a reflective
frame, sealed to the floor and protruding above the surface of the test specimen.

The equivalent sound absorption area is determined by the measured reverberation
times and used to calculate the absorption coefficients.

The repeatability of measurement for low absorption, ry, and high absorption, rz, are

Teq 10 | 125 | 10 | 200 250| 315 | 400 | soo | 630 | 800 11000 1350 | 3600 2000 1 2500 3150]
Hz

] 035 |oga| 018 | 013 | 035 O o8| o |.e35|.028|.028 | .021 | 053 | 066 .033 | .48

t2 056 {.077| 085 | .068 [.146] 108 .213|.205 2 | .16 | .es1| 218 | 09 | 068 [ 042 .0&

The figure below shows the section and flacr plan view of the test room.
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